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KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17349
No. T5/922/2021-22/RNK-TVPM Date: 18.11.2023
Ref:- Your request letter no.QA/SFS/008/115 dtd.18.11.2023.
Testing of: 3 no's of concrete cube supplied for testing compressive strenght.
Project:SFS AMBER Green Block - 10th floor lift wall.
Amount:1416/- [Invoice No. 4353 | Invoice Date: 18.11.2023 |
To M/s Skyline Foundation & Structures (P) Ltd .
TEST RESULTS
Identification of Mix Date of castin Maximum load Compressive
the cube 8 taken (KN) strength (N/mm?2)
1 M;; 19.10.2023 1120 49.78
2 M3; 19.10.2023 850 37.78
3 M;; 19.10.2023 1040 46.22
Test conducted by: Signature:
Verified by: Signature:
COUNTER SIGNED AND ISSUED
]

Office Seal

Regional Engineer
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KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17350
No. T5/922/2021-22/RNK-TVPM Date: 18.11.2023
Ref:- Your request letter no.QA/SFS/008/113 dtd.18.11.2023.
Testing of: 3 no's of concrete cube supplied for testing compressive strenght.
Project:SFS AMBER Blue Block - 12th floor slab and beam.
Amount:1416/- [Invoice No. 4353 | Invoice Date: 18.11.2023 |
To M/s Skyline Foundation & Structures (P) Ltd .
TEST RESULTS
Identification of Mix Date of castin Maximum load Compressive
the cube 8 taken (KN) strength (N/mm?2)
1 M3, 20.10.2023 920 40.89
2 M3, 20.10.2023 680 30.22
3 M;, 20.10.2023 780 34.67
Test conducted by: Signature:
Verified by: Signature:
COUNTER SIGNED AND ISSUED
P

o

Office Seal

Regional Engineer
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KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17351
No. T5/922/2021-22/RNK-TVPM Date: 18.11.2023
Ref:- Your request letter no.QA/SFS/008/113 dtd.18.11.2023.
Testing of: 3 no's of concrete cube supplied for testing compressive strenght.
Project:SFS AMBER Green Block - 12th floor slab and beam.
Amount:1416/- [Invoice No. 4353 | Invoice Date: 18.11.2023 |
To M/s Skyline Foundation & Structures (P) Ltd .
TEST RESULTS
Identification of Mix Date of castin Maximum load Compressive
the cube 8 taken (KN) strength (N/mm?2)
1 M3, 10.11.2023 1060 47.11
2 M3, 10.11.2023 1310 58.22
3 M3, 10.11.2023 1170 52.00
Test conducted by: Signature:
Verified by: Signature:

COUNTER SIGNED AND ISSUED

b “'\.\-:"

Office Seal

Regional Engineer



